Deanship of Graduate Studies
Al-Quds University

Efficiency of membrane technology, activated charcoal,
and a clay micelle complex for removal of acidic
pharmaceuticals from wastewater, case study: ibuprofen,
mefenamic acid

Samer Maher Khalil Khalaf
M .Sc. Thesis

Jerusalem — Palestine

1433/2012



Efficiency of membrane technology, activated charcoal,
and a clay micelle complex for removal of acidic
pharmaceuticals from wastewater, case study: ibuprofen,
mefenamic acid

Prepared By:
Samer Maher Khalil Khalaf

B.Sc.: Chemistry, Al- Quds University, Palestine.

Supervisor: Prof. Rafik Karaman

Co-supervisor: Dr. Fuad Al-Remawi

A thesis submitted in partial fulfillment of requirements for the degree of
[...]
nanofiltration and reverse osmosis [67], advanced oxidation processes [68], and activated

carbon adsorption [64, 67].

18



This thesis reports the efficiency of these advanced technology for removal of selected
pharmaceuticals, ibuprofen and mefenamic acid, at the wastewater treatment plant at Al-

Quds University which includes ultrafiltration (hollow fiber and spiral wound).

This study reports the removal of two specific pharmaceuticals (ibuprofen, mefenamic acid)
by ultrafiltration (hollow fiber and spiral wound), their adsorption by activated carbon and

clay-micelle filters, and removal by reverse osmosis technology.

2.7 Thesis objectives

Non-steroidal anti-inflammatory drugs (NSAIDs) such as ibuprofen and mefenamic acid
(Scheme 1) are extensively used as non-prescription drugs, with an annual consumption of
several hundreds of tones in developed countries, as they are widely used for painful and

inflammatory conditions [22].

CH;
(o) OH
0 CH, yc

H 3 ) CH;

N CH, AN
H,;C OH /N\

HsC (CH2)417CH3

HsC

1 2 3
Figure 2-3 : Chemical structures for Ibuprofen (1), Mefenamic acid (2) and ODTMA (3).

The main goal of this research study was to investigate the performance of specifice
advanced treatment technologies which include integration between activated sludge process
with ultra-filtration membranes (hollow fiber and spiral wound membranes), activated
carbon adsorbent, micelle-clay filters, and reverse osmosis in terms of removal of ibuprofen
and mefenamic acid.

In this study the efficiency of the integrated membranes assembled in the wastewater
treatment plant at Al-Quds University was tested for the removal of ibuprofen and
mefenamic acid from wastewater. A clay micelle complex octadecyltrimethylammonium
(ODTMA, structure 3 in Scheme 1) and activated charcoal membranes were also included in

the membranes plant system.

19



Chapter three

Materials and Methods

20



Chapter Three

Materials and methods

This chapter consists of three parts: part one describes the instruments used, part two
documents the chemicals and reagents utilizes, the last part deals with the methods

implemented.

3.1 Part one
3.1.1 Instrumentation
3.1.1.1 High Performance Liquid Chromatography

High Performance Liquid Chromatography (HPLC-PDA) system consists of an alliance
2695 HPLC (Waters: Milford, MA,USA), and a waters Micromass® Masslynx™ detector
with Photo diode array (Waters 2996: Milford, MA,USA). Data acquisition and control were
carried out using Empower ™ software (Waters: Milford, MA,USA). Analytes were
separated on a 4.6 mm %150 mm C18 XBridge® column (5 pm particle size) used in
conjunction with a 4.6 mm % 20 um XBridge™ C18 guard column. Microfilter was used

with 0.45 um (Acrodisc® GHP,Waters).

3.1.1.2 pH meter

pH meter model HM-30G: TOA electronics™ was used in this study to measure the pH

value for the samples

3.1.1.3 Centrifuge and Shaker
Labofuge®200 Centrifuge was used, 230 V 50/60 Hz. CAT. No. 284811. Which is made in

Germany. Some of pharmaceuticals solutions were shaken with an electronic shaker (Bigbill

shaker, Model No.: M49120-26, 220-240 V 50\60 Hz.) at 250 rpm.

21



3.1.1.4 Description of Wastewater Treatment Plant (WWTP)

The wastewater treatment plant (WWTP) at Al-Quds University collects a mixture of black,
gray, and storm water. The treatment plant consists of a primary treatment (two stage
primary settling basin), and a secondary (activated sludge with a hydraulic retention time of
16-20 hours, coagulation and chlorination) treatment. Then, the secondary effluent is
introduced to the sand filter before entering the ultra filtration membrane (Hollow fiber and
Spiral wound). After the ultra filtration process, the effluent is subjected to activated carbon
column followed by a reverse osmosis (advanced treatment). The ultra filtration process is
made of two small scale membrane treatment plants with a capacity of 12 m’ /day. The first
UF unit is equipped with 2 x 4 inch pressure vessels with pressure resistance up to 150 psi.
Each vessel holds two separation membranes (spiral wound with 20 kD cutoffs which is
equivalent to 0.01 micron separation rate). The designed permeate capacity of the system is
0.5-0.8 m’/h. This Membrane can remove bacteria, suspended solids, turbidity agents, oil,
and emulsions. The second unit is equipped with two pressure vessels made from Vendor
(AST technologies, model number 8000 WW 1000-2M) that houses the hollow fiber
membranes with 100 kD cutoff (Vendor, AST technologies, Model no. 8000- WWOUT-IN-
8080). The two units are designed to deliver 1 .5m>/h. The reverse osmosis (RO) membranes
are made from thin film polyamide which consists of 1 x 4 inch pressure vessel made from
composite material with pressure resistance up to 400 psi. The vessel holds two 4 inches
special separation membranes (manufactured in thin film polyamide with pH range 1-11
models BW30-4040 by DOW Film Tec.). Membrane anti-scalent (Product NCS-106-FG,
made of phosphate in water with active ingredient of phosphonic acid disodium salt) are
continuously dosed to the RO feed at concentration of 4 ppm in order to prevent deposition
of divalent ions. The system is designed to remove major ions and heavy metals. The

designed RO permeate capacity of the system is 0.45- 0.5 m3/h.

22



3.2 Part two

3.2.1 Chemicals and Reagents

Pure standards of ibuprofen (> 99%), mefenamic acid (> 99%) were obtained from local
pharmaceutical company (Birzet pharmaceutical company). Acetonitrile, methanol HPLC
grade, orthophosphoric acid, magnesium sulfate, Charcoal activated fine powder with
particle size (< 60.0 micron), charcoal activated granules with particle size (< 700.0
micron), and octadecyltrimethyl ammonium (ODTMA) complex were purchased from
Sigma chemical company, C;s (1 g) cartridges 6cc single use for general laboratory use

were purchased form Waters company (Milford, MA, USA)
3.3 Part three

3.3.1 Methods (Ibuprofen and mefenamic acid)

3.3.1.1 Calibration curves using the solid phase cartridge

The C18 cartridges were preconditioned by passing first 10 mL of water through the
cartridge and then 10 mL of acetonitrile. The cartridges were then air dried. Several
solutions of ibuprofen and mefenamic acid with different concentrations (1.0, 5.0, 10.0,
20.0, 30.0, 40.0, and 50.0 ppm) were prepared. 10 mL of each of these solutions was
passed through the cartridge. The adsorbed mefenamic acid or ibuprofen was eluted from
the adsorbent of the cartridge using 10 mL of acetonitrile. Afterwards, 20 ul of the eluate
was injected into the HPLC and analyzed using the HPLC conditions for ibuprofen as the
following: C18 column, wavelength = 220 nm, Flow rate = 2.0 mL/min, mobile phase: 50
% 01 0.07 % phosphoric acid solution/ 50 % Acetonitrile, and the HPLC conditions for
mefenamic acid as the following: C18 column, wavelength = 350 nm, flow rate = 1.0

mL/min., mobile phase: 10 % water, 90 % acetonitrile, pH = 3.0.

and mefenamic acid. Peak areas vs. concentration of ibuprofen and mefenamic acid was

then plotted, and correlation coefficient of the plots were recorded.

23



3.3.1.2 Stability study of ibuprofen and mefenamic acid
3.3.1.2.1 Stability study in purified water

For this study, a 50 ppm solution of ibuprofen (prepared by dissolving ibuprofen in
distilled water adjusted to pH 8.0 by using IN sodium hydroxide) was used. Samples at
specific time intervals (0, 1, 2, 4, 5, 10, 15, 20, 25, 30 days) were taken, and analyzed by
HPLC method from USP for ibuprofen. The concentration of ibuprofen at each time
interval was calculated from calibration curve and compared to the original concentration
(50 ppm), and then the percentage of ibuprofen degraded was calculated. The same
procedure was applied for mefenamic; HPLC method for mefenamic acid from USP was

used.
3.3.1.2.2 Stability study in the presence of sludge

The same procedure described in section (3.3.1.2.1) was applied for studying the
stability of ibuprofen and mefenamic acid in the presence of sludge but water was
replaced with a suspended sludge in wastewater from the plant. In this experiment
aeration was performed by pumping oxygen bubbles using electrical pump through tube

placed at the bottom of trial flask to maintain the bacterial growth within the sample.

3.3.1.3 Micelle-clay complex preparation
The micelle—clay complex was prepared by stirring 12mM of ODTMA with 10g/L clay
for 72h. Suspensions were centrifuged for 20 min at 15000 g, supernatants were

discarded, and the complex was lyophilized.
3.3.1.4 Calibration curves

(a) Stock solution: Stock solution was prepared by dissolving ibuprofen and mefenamic
acid standards in water that adjusted to pH 8.0 (because both ibuprofen and mefenamic acid
are soluble at this pH) to a concentration of 1000 ppm for the use in (b).

(b) Calibration curves: The following diluted solutions were prepared from the stock
solution of ibuprofen (1.0, 5.0, 10.0, 25.0, 50.0, 100, 200, 500 and 1000.0 ppm) were
prepared. 20 pl of each solution was injected into the HPLC and the peaks for ibuprofen

were recorded using the following HPLC conditions: C18 column, wavelength = 220 nm,

24



Flow rate = 2.0 mL/min, mobile phase: 50 % of 0.07 % phosphoric acid solution/ 50 %

acetonitrile.

For mefenamic acid, the same procedure was followed but using the following HPLC
conditions: C18 column, wavelength = 350 nm, flow rate = 1.0 mL/min., mobile phase:

10 % water, 90 % acetonitrile, pH = 3.0.

Peak areas vs. concentration of ibuprofen and mefenamic acid (in ppm) was then plotted,

and R? of the plots are recorded.

3.3.1.5 Batch adsorption isotherms

Equilibrium relationships between adsorbents (clay micelle complex and activated
charcoal) and adsorbate (ibuprofen and mefenamic acid) are described by adsorption
isotherms, by studying the percentage of adsorbate removal occurred by both adsorbents
(clay micelle complex and activated charcoal) at different concentrations (50, 100, 200,
500 and 1000 ppm) prepared in distilled water with pH = 8.0 adjusted by using 1M
sodium hydroxide. The following procedure was applied: 100 mL from each solution was
transferred to 200 mL Erlenmeyer flask, 0.5 g of the clay micelle complex was then
added to the flask. Then the flask was placed on the shaker machine for 180 minutes.
Afterwards, each sample was centrifuged for 5 minutes at 2500 rpm, and filtered using
0.45um filter. Then 20ul of the filtered solution was injected into the HPLC and the peak

areas of ibuprofen and mefenamic acid were recorded.

3.3.1.6 Efficiency of the wastewater treatment plant (WWTP) of Al-Quds

University for removal of ibuprofen and mefenamic acid

The efficiency of different membranes (hollow fiber (HF-UF), spiral wound (SW-UF),
activated carbon and reverse osmosis (RO) membranes) for the removal of ibuprofen
from wastewater was studied by spiking ibuprofen in the storage tank of the wastewater
treatment plant at a concentration of 40 ppm (by dissolving 25 g of ibuprofen in the
storage tank containing 625 liters of activated sludge wastewater). Samples were taken

from the following points of the WWTP: (1) storage tank (before running wastewater

25



treatment plant) (2), (3), and (4) feed-, brine- and product-points of the HF-UF
membrane, respectively (5) and (6) concentrated -, and permeated-UF point of the HF-
SW membrane, respectively (7) activated carbon point, and (8) reverse osmosis point.

These sampling points are shown in (Figure 3-1).

TN

| N A
Wastewater Aeration Tank
inlet from site
Pumped  to \|(16-20 IIRT)
(Grey. black. | aemgn tank /| Continuous circulation with

:‘ﬂdm pump, adding coagulatng

agent ie Aluminum sulfate

and hlarinatinn

RO product

2
slurage lank E
5
:
- $
UF-SW UF
permeate tank filters —
{Activated carbon and (Spiral ;
rzverse osmosis feed) wound)

Figure 3-1: Flow diagram showing the process of wastewater treatment plant which consists of HF-

UF filters (hollow fiber) and SW-UF (spiral wound), activated carbon and RO filters.

These samples were treated using SPE C18 cartridge as follows: 10 mL of sample was
loaded into the C18 cartridge, and allowed to pass through the cartridge by effect of
gravity. Ibuprofen adsorbed on the C18 cartridge was then eluted using 10 mL of
acetonitrile. 20 ul of the eluted solution was injected into the HPLC, and analyzed using
the HPLC conditions for ibuprofen method of analysis. The concentration of ibuprofen in
each sample was calculated using the calibration curve for ibuprofen using SPE cartridge
(see section 3.3.1.1). The same procedure was applied to study the efficiency of the
WWTP for removal of mefenamic acid where 40 ppm of mefenamic acid was spiked into

the storage tank (by dissolving 25 g mefenamic acid in the storage tank containing 625

26



liters of activated sludge wastewater). Sampling procedure and treatment of the samples
by SPE cartridges was followed as described for ibuprofen. The procedure for calculation
of the concentration of mefenamic acid in samples was also followed as described for

ibuprofen, but using the HPLC conditions and calibration curve for mefenamic acid.

27



Chapter Four

Results and discussion

28



Chapter Four
Results and discussion
4.1 Ibuprofen
4.1.1 Introduction

Ibuprofen is derived from propionic acid which is produced by the hydrocarboxylation

of ethylene using nickel carbonyl as the catalyst:

H2C=CH2 + Hzo +CO — CH3CH2C02H

Ibuprofen is a stable white crystalline powder and is only very slightly soluble in water.
Less than 1 mg of ibuprofen dissolves in 1 mL water (< 1 mg/ mL) [USP], it is soluble in
organic solvents like acetonitrile and alcohols. Ibuprofen is a member of the class of
agents commonly known as nonsteroidal anti-inflammatory drugs (NSAIDs). It is used to
relief the symptoms of a wide range of illnesses such as headaches, backache, period
pain, dental pain, neuralgia, rheumatic pain, muscular pain, migraine, cold and flu
symptoms and arthritis. Ibuprofen is OTC Over the Counter drug (OTC) and is consumed
throughout Palestine as prescription and non-prescription drugs that reach the

environment.

4.1.2 Calibration curve for ibuprofen using solid phase extraction cartridge (SPE)

The calibration curve was obtained by plotting peak area versus concentration (in
ppm) and is displayed in (Figure 4-1) (seven data points) in the range 1.0 ppm — 50
ppm) for ibuprofen. They showed excellent linearity with correlation coefficient (R?) of

0.99. This indicates that the method used is quite reliable.

29



Areaunder the peak

TE000 A

14000

12000 4

1o000 A

S000 4

s000

AQ00 4

2000 4

SPE calibration curve for Ibuprofen

*

Y=283.7X + 111.7
R?2=0.990

10 20 30 A 1]
Conc.{mglLt)

Figure 4-1: Calibration curve by using SPE for ibuprofen

4.1.3 Stability study of ibuprofen

4.1.3.1 Stability of ibuprofen in purified water

Stability studies of ibuprofen in purified water have been carried out where the
concentration of ibuprofen in purified water (pH 8.0) was 50 ppm and the temperature of
the solution was kept at 25 C° for 30 days. Samples were taken at different time intervals

(0,1,2,4,5,10, 15, 20, 25, and 30 days).The results showed that ibuprofen was stable at

these conditions and no degradation was detected. (Figures 4-2 and 4-3).

30




0.08

0.02

2.00 2.50 3.00 3.50 4.00 4.50 . 5.00 : 5.50 6.00
Minutes

Figure 4-2 : Chromatogram showing ibuprofen after 0 days in purified water

0.08 |

AU

0.04 i

002|

|
0.00 -~

2.00 2.50 3.00 3.50 4.00 450 500 5.50 600
Minutes

Figure 4-3 : Chromatogram showing ibuprofen after 30 days in purified water

4.1.3.2 Stability study in wastewater containing sludge

Stability studies of ibuprofen was also conducted (as in previous section 4.1.3.1) in
wastewater containing sludge (pH 8.0) with total plate count (TPC) = 25 X10" cfu/100
mL at 25 C° for 30 days. The results revealed that ibuprofen was also stable in this

media, and no degradation was observed. (Figures 4-4 and 4-5).

31



mAl S T L VYL 230 orn